seanron 1as. FCC RF Test Report Report No. : FG402403M
N71(20M)_DFT-s- N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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[Fass ]

Count: 100/100 __Sweep Point: 37005 _Dector: RMS A
| |
—a| -
o | 3 .
e ——— I L
Pass

Sporton International Inc. (Kunshan) Page Number . A4-18 of 26
TEL : +86-512-57900158
FCC ID : WYPS3111
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 5 133100 665.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

71 15 5 139100 695.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

71 15 5 139100 695.5 OFDM 1@24 see graph PASS
QPSK

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 1@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 133600 668.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 1@51 see graph PASS

71 15 10 138600 693.0 OFDM 1@51 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 10 138600 693.0 OFDM 50@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

7 15 20 134600 673.0 OFDM 100@0 see graph PASS
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DFT-s-

71 15 20 137600 688.0 OFDM 1@105  see graph PASS
BPSK
DFT-s-

71 15 20 137600 688.0 OFDM 1@105  see graph PASS
QPSK
DFT-s-

71 15 20 137600 688.0 OFDM 100@0  see graph PASS
BPSK
DFT-s-

71 15 20 137600 688.0 OFDM 100@0  see graph PASS
QPSK
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seanron Las. FCC RF Test Report

Report No. : FG402403M

N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH

Tig FreeRun  Cenlor Freq 22 005000000 Gtz
Galer Of 00
IF Gan Low

KEYSIGHT Input R Inpul 500 TAtlen 2048
CCar
Radio Sid None

0
Freq Ret ot (§)

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

Stop 683.000 MHz]

start 652.000 MHz
Measure Trace
Trace Type

Ampitude ALimit
6 dBm

N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Tilg Five Rin  Carlr Freg 22005000000 GHz
Gale Of 100/100.
IFGan Low  Radio Sid None

KEYSIGHT Input RF- InpulZ 500 Atlen 208
ConCCon
Freq Ref Int(S)
Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

‘Stop 683.000 MHz]

Measure Trace
Trace Type
Ampitude

Trace Avera

)| Nov2s, 2024
507:50AM

OFDM_QPSK_Edge_1RB_Left_Low_CH

CanteFreq 22 005000000 GHz
AvglHald 100100
Rodo Std None

Alion 2048 Tiig) Fres Run
2 Off

InpulZ 500
G

KEYSIGHT [nout RE

o CCorr
Froq RelInt(5) IF Gain Low.

Ref Lyl Offset 24.60 dB.
Ref Value 30.00 dBm

Stop 683.000 MHz}

start 652.000 MHz
4RI Range Tablo

WMeasure Trace
Trace Type
Ampitide
B

Spur_Range _ StartFr

q (N . ? NSW“SA!: =

N71(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Gariet Frog 22 005000000 GHE
AvqiHold 100100
Radio St None

At 2048 Trig Fres R
Gate Of

Inpu Z 500
Corr CCotr
IF Gain' Low

KEYSIGHT [nout RF
Froq et Int(S)

Ref Lyl Offset 24.60 dB

3ARange Graph
Ref Value 30.00 dBm

Scale/Div 10.0 dB

Stop 683.000 MHz]

Start 652.000 MHz
41 Range Tablo

Measure Trace
Trace Type
Anplide

Trace Average {

Range Starifieq SiopFreq  RBW  Frequency Aimit
1.98; 8]

Nov 26, 2024
a9 ? e
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seanron Las. FCC RF Test Report
N71(5M)_DFT-s-

QPSK_Edge_1RB_Right_High_CH

AvglHald 100100
Rodo Std None

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Alion 2048 Tiig) Fres Run
2 Off

InpulZ 500
G

o CCorr
Froq RelInt(5) IF Gain Low.

InpulZ500) Ao 208 Trg FreaRun  Cenler Freq 22005000000 Griz
CCar Gale Off 00

IFGan low  RadoSit Nove
RefLvI Offset 2460 0B

KEYSIGHT Input RF:
Ref Value 30.00 d8m

0
Freq Ret ot (§)

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

start 678,000 MHz Stop 709.000 MHz}
4RI Range Tablo
Meastire Trace
Trace Type
Frequency  Ampltide
19

Stop 709.000 MHz]

Measure Trace
Trace Type

Ampitude
i

Siop Fre ALimit Spur_Range _ StartFr
800

Spur Range Start Freq
1 1 6/800Hz B0

m
-38.59 dBm

Nov 26,2024
90 d ? :}mm{« s

Nov2,
G iyl

N71(5M)_DFT-s- N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Canle Freq 22005000000 GHz

KEYSIGHT ot & W(Z 500 Aev20d8  Tig FieaRn  CeilerFieg 22005000000 GFz KEYSIGHT oot 7 WpUZ 500 Al 2048 Tig FiosRun
CorrCCort Gale: OF ‘AvgiHod 1001100 i ComCCom Gate OF AvgiHold 100100
IF Gan. Low ‘Radio Std. None FreqRet. Int (S) IF Gain: Low Radio Std None:
Al e Groh RefLvl Offset 2460 4B
Ref Value 30.00 dBm

Freq Ref Int(S)
Scale/Div 10.0 dB.

Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

Start 678,000 MHz
Measure Trace.

4All Range Table
Trace Type
Anplide aLimit
m_ L

‘Stop 709,000 MHz]

Start 678.000 MHz
Measure Trace
StrtFreq StopFreq

Trace Type Trace Avera
Spur_Range

SiopFreq Frequency  Ampliide
E 3

Nov 26, 2024
a9 M ? e ©
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Report No. : FG402403M

seanron Las. FCC RF Test Report
N71(10M)_DFT-s-

N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low CH OFDM_QPSK_Edge_1RB_Left_Low CH

Canlr Free 22005000000 GHz
i

CanteFreq 22 005000000 GHz
AvglHald 100100
Rodo Std None

Alion 2048 Tiig) Fres Run
2 Off

InpulZ 500
G

KEYSIGHT [nout RE

o CCorr
Froq RelInt(5) IF Gain Low.

InpulZ 500 At 2048 Tig Freé Run
G Gate: Of
Ref Lyl Offset 24.60 dB.

KEYSIGHT Input RF:
IFGan low  RadoSit Nove
Ref Value 30.00 dBm

0
Freq Ret ot (§)

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

Stop 683.000 MHz}

start 652.000 MHz
4RI Range Tablo
Meastire Trace
Trace Type
Ampitude
o d

dBm

Stop 683.000 MHz]

start 652.000 MHz
Measure Trace
Spur_Range

Trace Type

Amplitude
6.57dBm__

ALimit

Nov 26, 2024
90 d ? ST125M |

oo
ac Ml ? R

N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT Input RF Input Z: 50 Atten 2048 Trg Free Run Center Freq 22 005000000 GHz KEYSIGHT Input RF Input Z 500 Attent 20 dB. Trg: Free Run Center Freq 22 005000000 GHz
Cor CCor Gate Off 100/100 )C Cor CCorr Gate Off ‘AvglHold 1001100
Freq Ref. Int (S). IF Gan. Low Radio Std None Freq Ret. Int (S) IF Gain: Low Radio Std None:
Al e Groh Ref Lyl Offset 2460 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

Stop 683.000 MHz]

Start §52.000 MHz
4All Range Table
Measure Trace
Trace Type
Frequency  Amplie aLimit al

‘Stop 683.000 MHz]
Trace Average (

Start 652.000 MHz
SiatFreq  StopFreq_ RBW

Measure Trace
Trace Type

Ampitude
dBy

Trace Avera

Siop Freq

Nov 26, 202
Rlal Hdksimilc
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seanron Las. FCC RF Test Report
N71(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

CanteFreq 22 005000000 GHz
AvglHald 100100
Rodo Std None

InpulZ 500 Al 2048 TTig!Fres Run
G i Of

KEYSIGHT it R
IF Gain Low

Canlr Free 22005000000 GHz
00 o CCorr
Freoq Rel.Int(5)
Ref Lyl Offset 24.60 dB.

InpulZ 500 At 2048 Tig Freé Run
CorrCan Gate: Of
Ref Value 30.00 dBm

0 o
Freq Ret ot (§) IFGan Low  Radio Sid None

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

NS
| Start 678.000 MHz Stop 709.000 MHZ| Start 678,000 MHz
4 Al Range Table
Measure Trace T Measure Trace
Trace Average (Actve) Trace Type
RBW
. 000K

4A) Range Table
Trace Type

Ampitude
Bm__

Aimit
dE]

Range _StartFreq  Siop Fre

Spur
[ 1 67800 iFz BO8

N71(10M)_DFT-s- N71(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Canle Freq 22005000000 GHz

KEYSIGHT Inout InpuZ 500 Aflen 2068 g FieaRin  Canler Fieq 22005000000 Gz IopoZ 500 Alen 2048 T Fres R
ConCCor Gale: Of AvgiHoit 100/100 GomCCor Gate Of AvqiHold 100100
IFGenLow  Rado Sid None FreqRet Int(5) IFGan low  RadoSid None
Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

Freq Ref Int(S)

Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

. S

Start 678,000 MHz
Measure Trace.

‘Stop 709,000 MHz]
4A Range Tablo
Trace Type

Start 678.000 MHz
Measure Trace T
Trace Average (Aciive)

Trace Type
Aumit

7.80 dBm
Mz -34.48 dBm
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Report No. : FG402403M

seanron Las. FCC RF Test Report
N71(20M)_DFT-s-

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low CH OFDM_QPSK_Edge_1RB_Left_Low CH

Canlr Free 22005000000 GHz
00

CanteFreq 22 005000000 GHz
AvglHald 100100
Rodo Std None

Alion 2048 Tiig) Fres Run
2 Off

InpulZ 500
G

KEYSIGHT [nout RE

o CCorr
Froq RelInt(5) IF Gain Low.

iy Froe Run

InpulZ500 Ao 208 T
Corr GCor Gale Off
Ref Lyl Offset 24.60 dB.

KEYSIGHT Input RF:
IFGan low  RadoSit Nove
Ref Value 30.00 dBm

0
Freq Ret ot (§)

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

Stop 683.000 MHz}

start 652.000 MHz
4RI Range Tablo

Stop 683.000 MHz]
Measure Trace

tart 652.000 MHz
Measure Trace
Trace Type ce
Spur_Range _ StartFr

Ampitude ALimit
I

Nov2o
ac 2 E ¢

N71(20M)_DFT-s- N71(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

KEYSIGHT Input RF Input Z: 50 Atten 2048 Trg Free Run Center Freq 22 005000000 GHz KEYSIGHT Input RF Input Z 500 Attent 20 dB. Trg: Free Run Center Freq 22 005000000 GHz
Cor CCor Gate Off 100/100 )C Cor CCorr Gate Off ‘AvglHold 1001100
Freq Ref. Int (S). IF Gan. Low Radio Std None Freq Ret. Int (S) IF Gain: Low Radio Std None:
Al e Groh Ref Lyl Offset 2460 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

Stop 683.000 MHz]

Start §52.000 MHz
4All Range Table
Measure Trace
Trace Type
Anplide ALimit
- i

‘Stop 683.000 MHz]

Measure Trace
Trace Type Trace Avera
Range Starifieq SiopFreq  RBW  Frequency

o7

Ampitude Alimit
dB]

Nov 26, 2024
aC M2 EN e

)| Nov26, 2024
5:15:10AM
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Report No. : FG402403M

seanron Las. FCC RF Test Report
N71(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

CanteFreq 22 005000000 GHz
AvglHald 100100
Rodo Std None

InpulZ 500 Al 2048 TTig!Fres Run
G i Of

KEYSIGHT it R
IF Gain Low

Canlr Free 22005000000 GHz
00 o CCorr
Freoq Rel.Int(5)
Ref Lyl Offset 24.60 dB.

InpulZ 500 At 2048 Tig Freé Run
CorrCan Gate: Of
Ref Value 30.00 dBm

0 o
Freq Ret ot (§) IFGan Low  Radio Sid None

Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

S

Stop 709.000 MHz}

Stop 709.000 MHz] Start 678,000 MHz
Measure Trace

tart 678.000 MHz
4RI Range Tablo
Measure Trace i
Trace Average (Actve) Trace Type
RBW. Freque Ampitide aimit
— 000K 4 T

4A) Range Table
Trace Type

Ampitude
Bm__

ALimit
dE]

Range _StartFreq  Siop Fre

Spur
[ 1 67800 iFz BO8

Nov 26, 2024
516:27AM |5

Nov 26, 20

G i dhSl

N71(20M)_DFT-s- N71(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Canle Freq 22005000000 GHz

KEYSIGHT Inout InpuZ 500 Aflen 2068 g FieaRin  Canler Fieq 22005000000 Gz IopoZ 500 Alen 2048 T Fres R
ConCCor Gale: Of AvgiHoit 100/100 GomCCor Gate Of AvqiHold 100100
IFGenLow  Rado Sid None FreqRet Int(5) IFGan low  RadoSid None
Ref Lvl Offset 24.60 dB
Ref Value 30.00 dBm

Freq Ref Int(S)

Ref Ll Offset 24.60 d8
Ref Value 30.00 dBm

e

e

Stop 709.000 MHz start 676,000 MHz
4A Range Tablo
Weasute Trace:
Trace Type

Start 678.000 MHz
Measure Trace T
Trace Average (Aciive)

Trace Type
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saronas. FCC RF Test Report

Report No. : FG402403M

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

. o Temperature : 22~25°C
Test Engineer : Zhaohui Liang : =
Relative Humidity : 48~52%
n66 SA /NR 30MHz / QPSK(ANT?2)
Frequency| EIRP Limit Qvgr SP/T\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.2 -53.96 -13 -40.96 -74.44 -60.84 5.60 12.48 H
5131.8 -57.64 -13 -44.64 -81.23 -63.32 7.10 12.78 H
6842.4 -55.93 -13 -42.93 -81.38 -59.32 8.38 11.77 H
Lowest | 34212 | 5473 13 4173 | 7641 | 6161 | 5.60 12.48 v
5131.8 -53.63 -13 -40.63 -77.96 -59.31 7.10 12.78 \%
6842.4 -54.23 -13 -41.23 -81.51 -57.62 8.38 11.77 \%
3462 -53.28 -13 -40.28 -75.14 -60.13 5.65 12.50 H
5193 -53.43 -13 -40.43 -77.49 -59.10 7.13 12.80 H
Middie 6924 -56.15 -13 -43.15 -81.74 -59.55 8.40 11.80 H
3462 -54.59 -13 -41.59 -76.25 -61.44 5.65 12.50 \%
5193 -49.32 -13 -36.32 -73.65 -54.99 7.13 12.80 \%
6924 -55.11 -13 -42.11 -81.8 -58.51 8.40 11.80 \%
3501.2 -54.85 -13 -41.85 -76.28 -61.69 5.68 12.52 H
5251.8 -57.41 -13 -44.41 -81.64 -63.08 7.15 12.82 H
Highest 7002.4 -55.74 -13 -42.74 -81.51 -59.17 8.42 11.85 H
3501.2 -54.17 -13 -41.17 -77.14 -61.01 5.68 12.52 \%
5251.8 -52.25 -13 -39.25 -76.45 -57.92 7.15 12.82 \%
7002.4 -55.54 -13 -42.54 -81.49 -58.97 8.42 11.85 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B1 of B6
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saronas. FCC RF Test Report

Report No. : FG402403M

EN-DC_13A_n66A /LTE 10MHz + NR 30MHz / QPSK (ANT1+2)

Frequency| ERP/EIRP| Limit Qvgr SPA SC. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.2 -59.22 -13 -46.22 -79.70 -66.10 5.60 12.48 H
5131.8 -56.91 -13 -43.91 -80.50 -62.59 7.10 12.78 H
NR n66 6842.4 -55.27 -13 -42.27 -80.72 -58.66 8.38 11.77 H
Lowest 3421.2 -58.48 -13 -45.48 -80.16 -65.36 5.60 12.48 \Y
5131.8 -56.42 -13 -43.42 -80.75 -62.10 7.10 12.78 V
6842.4 -53.53 -13 -40.53 -80.81 -56.92 8.38 11.77 V
1555 -64.97 -13 -51.97 -76.22 -71.85 5.60 12.48 H
23325 -60.80 -13 -47.80 -78.81 -66.48 7.10 12.78 H
B;';;g 3110 | -59.41 13 4641 | 7937 | -62.80 | 8.38 11.77 H
Lowest 1555 -65.06 -13 -52.06 -76.93 -71.94 5.60 12.48 \Y
23325 -60.58 -13 -47.58 -78.87 -66.26 7.10 12.78 V
3110 -57.08 -13 -44.08 -78.77 -60.47 8.38 11.77 V
3462 -58.87 -13 -45.87 -80.73 -65.72 5.65 12.50 H
5193 -56.67 -13 -43.67 -80.73 -62.34 7.13 12.80 H
NR n66 6924 -55.01 -13 -42.01 -80.60 -58.41 8.40 11.80 H
Middle 3462 -58.02 -13 -45.02 -79.68 -64.87 5.65 12.50 \Y
5193 -56.04 -13 -43.04 -80.37 -61.71 7.13 12.80 V
6924 -54.32 -13 -41.32 -81.01 -57.72 8.40 11.80 V
1555 -65.19 -13 -52.19 -76.44 -72.04 5.65 12.50 H
23325 -61.19 -13 -48.19 -79.20 -66.86 7.13 12.80 H
lea_rrjlis 3110 -59.26 -13 -46.26 -79.22 -62.66 8.40 11.80 H
Middle 1555 -64.72 -13 -51.72 -76.59 -71.57 5.65 12.50 V
2332.5 -60.95 -13 -47.95 -79.24 -66.62 7.13 12.80 V
3110 -57.46 -13 -44.46 -79.15 -60.86 8.40 11.80 V
3501.2 -57.92 -13 -44.92 -79.35 -64.76 5.68 12.52 H
5251.8 -56.37 -13 -43.37 -80.60 -62.04 7.15 12.82 H
NR n66 7002.4 -55.06 -13 -42.06 -80.83 -58.49 8.42 11.85 H
Highest 3501.2 -57.79 -13 -44.79 -80.76 -64.63 5.68 12.52 V
5251.8 -56.95 -13 -43.95 -81.15 -62.62 7.15 12.82 V
7002.4 -54.68 -13 -41.68 -80.63 -58.11 8.42 11.85 V
1555 -65.45 -13 -52.45 -76.70 -72.29 5.68 12.52 H
2332.5 -61.09 -13 -48.09 -79.10 -66.76 7.15 12.82 H
B;_r-:dElS 3110 -59.37 -13 -46.37 -79.33 -62.80 8.42 11.85 H
Highest 1555 -64.92 -13 -51.92 -76.79 -71.76 5.68 12.52 V
23325 -60.42 -13 -47.42 -78.71 -66.09 7.15 12.82 \Y
3110 -57.45 -13 -44.45 -79.14 -60.88 8.42 11.85 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_2A_n66A /LTE 20MHz + NR 30MHz / QPSK (ANT5+2) other PA

Frequency| ERP/EIRP| Limit Qvgr SPA SC. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.2 -60.14 -13 -47.14 -80.62 -67.02 5.60 12.48 H
5131.8 -57.69 -13 -44.69 -81.28 -63.37 7.10 12.78 H
NR n66 6842.4 -56.02 -13 -43.02 -81.47 -59.41 8.38 11.77 H
Lowest 3421.2 -58.85 -13 -45.85 -80.53 -65.73 5.60 12.48 Vv
5131.8 -52.91 -13 -39.91 -77.24 -58.59 7.10 12.78 V
6842.4 -54.21 -13 -41.21 -81.49 -57.60 8.38 11.77 V
3742.18 -57.65 -13 -44.65 -80.49 -64.41 5.82 12.58 H
5613.27 -57.41 -13 -44.41 -81.54 -63.13 7.28 13.00 H
LTE Band2| 7484.36 -54.96 -13 -41.96 -81.62 -58.12 8.32 11.48 H
Lowest 3742.18 -55.02 -13 -42.02 -79.87 -61.78 5.82 12.58 Vv
5613.27 -56.82 -13 -43.82 -81.8 -62.54 7.28 13.00 V
7484.36 -55.21 -13 -42.21 -81.85 -58.37 8.32 11.48 V
3462 -57.64 -13 -44.64 -79.50 -64.49 5.65 12.50 H
5193 -57.38 -13 -44.38 -81.44 -63.05 7.13 12.80 H
NR n66 6924 -55.76 -13 -42.76 -81.35 -59.16 8.40 11.80 H
Middle 3462 -58.53 -13 -45.53 -80.19 -65.38 5.65 12.50 Vv
5193 -49.56 -13 -36.56 -73.89 -55.23 7.13 12.80 V
6924 -54.97 -13 -41.97 -81.66 -58.37 8.40 11.80 V
3742.18 -57.60 -13 -44.60 -80.44 -64.35 5.85 12.60 H
5613.27 -57.37 -13 -44.37 -81.50 -63.17 7.30 13.10 H
LTE Band2| 7484.36 -55.05 -13 -42.05 -81.71 -58.20 8.35 11.50 H
Middle 3742.18 -55.09 -13 -42.09 -79.94 -61.84 5.85 12.60 Vv
5613.27 -56.95 -13 -43.95 -81.93 -62.75 7.30 13.10 V
7484.36 -54.77 -13 -41.77 -81.41 -57.92 8.35 11.50 V
3501.2 -58.87 -13 -45.87 -80.30 -65.71 5.68 12.52 H
5251.8 -57.66 -13 -44.66 -81.89 -63.33 7.15 12.82 H
NR n66 7002.4 -565.77 -13 -42.77 -81.54 -59.20 8.42 11.85 H
Highest 3501.2 -58.37 -13 -45.37 -81.34 -65.21 5.68 12.52 Vv
5251.8 -57.62 -13 -44.62 -81.82 -63.29 7.15 12.82 V
7002.4 -55.48 -13 -42.48 -81.43 -58.91 8.42 11.85 V
3742.18 -57.82 -13 -44.82 -80.66 -64.56 5.88 12.62 H
5613.27 -57.22 -13 -44.22 -81.35 -63.03 7.32 13.13 H
LTE Band2| 7484.36 -55.02 -13 -42.02 -81.68 -58.18 8.38 11.54 H
Highest | 3742.18 -55.20 -13 -42.20 -80.05 -61.94 5.88 12.62 Vv
5613.27 -56.53 -13 -43.53 -81.51 -62.34 7.32 13.13 V
7484.36 -54.30 -13 -41.30 -80.94 -57.46 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG402403M

n70 SA/NR 10MHz / QPSK(ANT5)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3392 -60.01 -13 -47.01 -79.70 -66.89 5.60 12.48 H
5088 -57.59 -13 -44.59 -80.82 -63.27 7.10 12.78 H
Lowest 6784 -56.12 -13 -43.12 -81.51 -59.51 8.38 11.77 H
3392 -59.08 -13 -46.08 -80.1 -65.96 5.60 12.48 \
5088 -56.39 -13 -43.39 -80.72 -62.07 7.10 12.78 V
6784 -53.30 -13 -40.30 -81.06 -56.69 8.38 11.77 V
3396 -59.94 -13 -46.94 -79.63 -66.79 5.65 12.50 H
5094 -57.51 -13 -44.51 -80.86 -63.18 7.13 12.80 H
Middle 6792 -56.01 -13 -43.01 -81.35 -59.41 8.40 11.80 H
3396 -58.42 -13 -45.42 -79.44 -65.27 5.65 12.50 Vv
5094 -56.46 -13 -43.46 -80.79 -62.13 7.13 12.80 \Y
6792 -53.47 -13 -40.47 -81.19 -56.87 8.40 11.80 \Y
3402 -59.39 -13 -46.39 -79.08 -66.23 5.68 12.52 H
5103 -57.79 -13 -44.79 -81.14 -63.46 7.15 12.82 H
Highest 6804 -56.11 -13 -43.11 -81.45 -59.54 8.42 11.85 H
3402 -58.71 -13 -45.71 -79.73 -65.55 5.68 12.52 Vv
5103 -56.52 -13 -43.52 -80.85 -62.19 7.15 12.82 V
6804 -53.72 -13 -40.72 -81.44 -57.15 8.42 11.85 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n70 SA/NR 15MHz / QPSK(ANT5)
Frequency| EIRP Limit O_ve_r SPA SG. TX Cable TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3392 -58.98 -13 -45.98 -78.67 -65.83 5.65 12.50 H
5088 -58.03 -13 -45.03 -81.26 -63.70 7.13 12.80 H
Middle 6784 -56.20 -13 -43.20 -81.59 -59.60 8.40 11.80 H
3392 -57.85 -13 -44.85 -78.87 -64.70 5.65 12.50 V
5088 -57.32 -13 -44.32 -81.65 -62.99 7.13 12.80 V
6784 -52.72 -13 -39.72 -80.48 -56.12 8.40 11.80 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG402403M

n71 SA/NR 20MHz / QPSK(ANT1)

Frequency| ERP Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1327 -55.42 -13 -42.42 -65.88 -58.65 3.98 9.36 H

1990.5 -55.68 -13 -42.68 -72.25 -59.23 4.85 10.55 H

Lowest 2654 -58.47 -13 -45.47 -77.73 -63.40 5.50 12.58 H
1327 -46.53 -13 -33.53 -57.92 -49.76 3.98 9.36 \

1990.5 -57.80 -13 -44.80 -74.32 -61.35 4.85 10.55 V

2654 -58.02 -13 -45.02 -77.66 -62.95 5.50 12.58 V

1342 -57.00 -13 -44.00 -67.52 -60.25 4.00 9.40 H

2013 -55.04 -13 -42.04 -71.97 -58.61 4.88 10.60 H

Middle 2684 -58.58 -13 -45.58 -77.79 -63.51 5.52 12.60 H
1342 -45.84 -13 -32.84 -57.31 -49.09 4.00 9.40 Vv

2013 -53.90 -13 -40.90 -70.72 -57.47 4.88 10.60 \Y

2684 -57.82 -13 -44.82 -77.49 -62.75 5.52 12.60 \Y

1357 -57.29 -13 -44.29 -67.86 -60.46 4.10 9.42 H

2035.5 -56.54 -13 -43.54 -73.56 -60.12 4.90 10.63 H

Highest 2714 -58.40 -13 -45.40 -77.54 -63.32 5.55 12.62 H
1357 -46.93 -13 -33.93 -58.48 -50.10 4.10 9.42 Vv

2035.5 -57.74 -13 -44.74 -74.63 -61.32 4.90 10.63 \Y

2714 -57.41 -13 -44.41 -77.10 -62.33 5.55 12.62 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG402403M

EN-DC_2A n71A/LTE 20MHz + NR 20MHz / QPSK (ANT2+1)

Frequency|ERP/EIRP| Limit Qvgr SP/?\ S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327 -65.73 -13 -52.73 -76.19 -68.96 3.98 9.36 H
1990.5 -61.24 -13 -48.24 -77.81 -64.79 4.85 10.55 H
NR n71 2654 -60.32 -13 -47.32 -79.58 -65.25 5.50 12.58 H
Lowest 1327 -64.82 -13 -51.82 -76.21 -68.05 3.98 9.36 V
1990.5 -62.03 -13 -49.03 -78.55 -65.58 4.85 10.55 V
2654 -59.72 -13 -46.72 -79.36 -64.65 5.50 12.58 V
3742.18 -48.13 -13 -35.13 -70.97 -54.89 5.82 12.58 H
5613.27 -55.01 -13 -42.01 -79.14 -60.73 7.28 13.00 H
LTE Band2| 7484.36 -55.28 -13 -42.28 -81.94 -58.44 8.32 11.48 H
Lowest 3742.18 -46.31 -13 -33.31 -71.16 -53.07 5.82 12.58 V
5613.27 -53.45 -13 -40.45 -78.43 -59.17 7.28 13.00 \Y
7484.36 -55.27 -13 -42.27 -81.91 -58.43 8.32 11.48 \Y
1342 -65.61 -13 -52.61 -76.13 -68.86 4.00 9.40 H
2013 -61.88 -13 -48.88 -78.81 -65.45 4.88 10.60 H
NR n71 2684 -59.78 -13 -46.78 -78.99 -64.71 5.52 12.60 H
Middle 1342 -58.05 -13 -45.05 -69.52 -61.30 4.00 9.40 V
2013 -61.79 -13 -48.79 -78.61 -65.36 4.88 10.60 \Y
2684 -59.42 -13 -46.42 -79.09 -64.35 5.52 12.60 \Y
3742.18 -47.09 -13 -34.09 -69.93 -53.84 5.85 12.60 H
5613.27 -56.43 -13 -43.43 -80.56 -62.23 7.30 13.10 H
LTE Band2 7484.36 -55.15 -13 -42.15 -81.81 -58.30 8.35 11.50 H
I';Z\évslset 3742.18 -46.41 -13 -33.41 -71.26 -53.16 5.85 12.60 V
5613.27 -56.37 -13 -43.37 -81.35 -62.17 7.30 13.10 V
7484.36 -55.17 -13 -42.17 -81.81 -58.32 8.35 11.50 V
1357 -64.98 -13 -51.98 -75.55 -68.15 4.10 9.42 H
2035.5 -61.20 -13 -48.20 -78.22 -64.78 4.90 10.63 H
NR n71 2714 -59.92 -13 -46.92 -79.06 -64.84 5.55 12.62 H
Highest 1357 -59.20 -13 -46.20 -70.75 -62.37 4.10 9.42 Vv
2035.5 -61.64 -13 -48.64 -78.53 -65.22 4.90 10.63 V
2714 -58.91 -13 -45.91 -78.60 -63.83 5.55 12.62 V
3742.18 -48.35 -13 -35.35 -71.19 -55.09 5.88 12.62 H
5613.27 -54.72 -13 -41.72 -78.85 -60.53 7.32 13.13 H
LTE Band2
Lowest 7484.36 -54.97 -13 -41.97 -81.63 -58.13 8.38 11.54 H
Highest 3742.18 -46.24 -13 -33.24 -71.09 -52.98 5.88 12.62 V
5613.27 -56.19 -13 -43.19 -81.17 -62.00 7.32 13.13 V
7484.36 -55.36 -13 -42.36 -82 -58.52 8.38 11.54 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B6 of B6

TEL : +86-512-57900158
FCCID : WYPS3111






